
State Pollutant Discharge Elimination System 
(SPDES) DISCHARGE PERMIT 

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY0027561 
Discharge Class (CL): 05 DEC Number: 7-1102-00009/00001 
Toxic Class (TX): T Effective Date (EDP): 
Major-Sub Drainage Basin: 06 - 02 Expiration Date (ExDP): 

Water Index Number: SR 44-14 Item No.: 931 - 178 
Modification Dates (EDPM): - 

Compact Area: SRBC 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.)  

PERMITTEE NAME AND ADDRESS 

Name: City of Cortland Attention: Mayor 
Street: 25 Court Street 
[...]
https://gcc02.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.dec.ny.gov%2Fchemical%2F127939.html&data=05%7C01%7CSara.Latessa%40dec.ny.gov%7Cea77f297027e4abf861808db763e1f4f%7Cf46cb8ea79004d108ceb80e8c1c81ee7%7C0%7C0%7C638233781403397611%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=76v6e%2FcKFCfZjqWEGaRRJ9VFFjngvpOfPbrHEHliv2M%3D&reserved=0


SPDES Number: NY0027561 
Page 23 of 23  v.1.15 

G. More f requent monitoring of the discharge(s), monitoring point(s), or waters of the State than required by the permit, 
where analysis is performed by a certif ied laboratory or where such analysis is not required to be performed by a 
certif ied laboratory, shall be included in the calculations and recording of  the data on the corresponding DMRs. 

 
H. Calculations which require averaging of measurements shall utilize an arithmetic mean unless otherwise specified in 

this permit. 
 

I. Unless otherwise specified, all information recorded on the DMRs shall be based upon measurements and sampling 
carried out during the most recently completed reporting period. 

 
J. Any laboratory test or sample analysis required by this permit for which the State Commissioner of Health issues 

certif icates of approval pursuant to section 502 of  the Public Health Law shall be conducted by a laboratory which 
has been issued a certif icate of approval. Inquiries regarding laboratory certification should be directed to the New 
York State Department of  Health, Environmental Laboratory Accreditation Program.  



  
Permittee: City of Cortland  Date: November 8, 2023  v.1.13 
Facility: LeRoy R. Summerson WWTF  Permit Writer: Rashid Ahmed 
SPDES Number: NY0027561  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 1 OF 33 
 
  

 
 

SPDES Permit Fact Sheet 
City of Cortland 

LeRoy R. Summerson WWTF 
NY0027561 

 
    

 
 
 
 
 
 
 

  



  
Permittee: City of Cortland  Date: November 8, 2023  v.1.13 
Facility: LeRoy R. Summerson WWTF  Permit Writer: Rashid Ahmed 
SPDES Number: NY0027561  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 2 OF 33 
 
  

Contents 
Summary of Permit Changes ................................................................................................... 3 
Administrative History .............................................................................................................. 4 
Facility Information .................................................................................................................. 4 

Site Overview ...................................................................................................................... 6 
Enforcement History ............................................................................................................ 8 
Existing Effluent Quality ....................................................................................................... 8 
Additional Site-Specific Concerns ......................................................................................... 8 

Receiving Water Information .................................................................................................... 8 
Impaired Waterbody Information........................................................................................... 9 
Watershed Maximum Daily Load (WMDL) ............................................................................ 9 
Critical Receiving Water Data & Mixing Zone ...................................................................... 10 

Permit Requirements ............................................................................................................. 11 

Whole Effluent Toxicity (WET) Testing................................................................................ 11 
Anti-backsliding.................................................................................................................. 13 
Antidegradation.................................................................................................................. 13 
Discharge Notif ication Act Requirements ............................................................................ 13 
Stormwater Pollution Prevention Requirements .................................................................. 13 
Mercury ............................................................................................................................. 13 
Biennial Pollutant Scan ...................................................................................................... 14 
Industrial Pretreatment Program......................................................................................... 14 
Schedule(s) of Compliance ................................................................................................ 14 
Schedule(s) of Additional Submittals .................................................................................. 15 

OUTFALL AND RECEIVING WATER SUMMARY TABLE ...................................................... 16 
POLLUTANT SUMMARY TABLE........................................................................................... 16 

Outfall 001 ......................................................................................................................... 16 
Appendix: Regulatory and Technical Basis of Permit Authorizations ....................................... 27 

Regulatory References ...................................................................................................... 27 
Outfall and Receiving Water Information............................................................................. 27 

Interstate Water Pollution Control Agencies ........................................................................ 28 
Existing Effluent Quality ..................................................................................................... 28 
Permit Requirements ......................................................................................................... 28 

 
  



  
Permittee: City of Cortland  Date: November 8, 2023  v.1.13 
Facility: LeRoy R. Summerson WWTF  Permit Writer: Rashid Ahmed 
SPDES Number: NY0027561  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 3 OF 33 
 
  

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) permit has been drafted for the LeRoy 
R. Summerson WWTF. The changes to the permit are summarized below and included in the 
permit: 
 
Added: 

 
• Summer ammonia concentration limit of 1.9 mg/L 
• Monitoring requirements for chlorinated and unchlorinated phenols 
• Concentration monitoring for total cadmium, free cyanide, total phenolics 
• 12 month rolling average effluent limit of 12.0 ng/L for Mercury and updated requirements 

for Mercury Minimization Plan (MMP)  
• A biennial pollutant scan requirement 
• Acute WET action levels 
• Nitrite daily maximum limit, 70 ug/L  
• A short-term high intensity monitoring for free cyanide has been added under a 

compliance schedule.  
• A monthly monitoring and a WQBEL for free cyanide.   
• Dissolved Oxygen monitoring for information purposes.  
• A monitoring requirement for emerging pollutants has been added in the draft permit (see 

more information on page 14 of this factsheet.) 
 
Updated: 
 

• Chesapeake Bay TMDL limitations and incorporated of existing requirements for total 
nitrogen, TKN, nitrate, nitrite, and total phosphorus to the permit limits table 

• WET Chronic action levels 
• Total Residual Chlorine (TRC) limit   
• CBOD5 7-day average limit 
• Receiving water’s classification has been reviewed and corrected to Class B.  The 

previous permit classified discharge location of receiving water as Class, B(T) in error.    
 
Removed: 
 

• Ammonia load limit 
• Summer UOD limit 
• Arsenic, Chromium, Diethyl phthalate, Nickel, Selenium, Xylene and Zinc action levels 
• Previous format of Chesapeake Bay TMDL Implementation tables 
• Stormwater Pollution Prevention Plan requirement since the permittee was able to certify 

to no exposure 
• Bypass of Outfall 002 since SPDES rules and regulations do not permit untreated sanitary 

waste discharge to the State’s water 
• Loading limit for cyanide amenable to chlorine has been removed.  

 
 

This factsheet summarizes the information used to determine the effluent limitations 
(limits) and other conditions contained in the permit. General background information 
including the regulatory basis for the effluent limitations and other conditions are in the 
Appendix linked throughout this factsheet.  



  
Permittee: City of Cortland  Date: November 8, 2023  v.1.13 
Facility: LeRoy R. Summerson WWTF  Permit Writer: Rashid Ahmed 
SPDES Number: NY0027561  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 4 OF 33 
 
  

Administrative History 
9/1/2014 The last full technical review was performed and the SPDES permit became 

effective with a new five-year term and expiration date of 9/30/2014. The previous 
permit, along with all subsequent modifications, has formed the basis of this permit. 

 
10/1/2014: The permit was administratively renewed in 2014. The current permit 

administrative renewal was effective until 9/30/2019.  
  
4/5/2019 The current permit was extended pursuant to SAPA1. 
 
7/5/2020  DEC issued a Request for Information (RFI) to modify and renew the SPDES 

permit due to the facility’s EBPS score2. At the time of the RFI, the facility had an 
EBPS score of 265. 

 
10/16/2020  The City of Cortland submitted a timely and sufficient NY-2A permit application.  
 
The Notice of Complete Application, published in the Environmental Notice Bulletin and 
newspapers, contains information on the public notice process. 

Facility Information 
This is a publicly owned treatment works that receives flow from domestic and industrial users, 
with effluent consisting of treated sanitary and industrial wastewater. The collection system 
consists of separate sewers. The facility accepts flow from significant industrial users (SIUs). The 
treatment plant was constructed in 1940 to provide primary treatment.  The facility was upgraded 
in 1976 to provide secondary treatment with a design flow of 10.0 MGD. The latest major upgrade 
to provide secondary treatment was in 1995 with a design flow of 9.0 MGD. Additional nutrient 
and solids handling upgrades were completed in 2017. 

The current treatment plant consists of the following treatment processes: 
• Preliminary Treatment: Mechanical Bar Screen and Grit Removal chamber 
• Primary Treatment: Primary clarif iers 
• Secondary Treatment: Aeration Basins and Secondary clarif iers 
• Disinfection: Chlorine Contact basins and dechlorination prior to discharge to the river 

Sludge is processed by belt f ilter dewatering press and dewatered sludge is disposed of at the 
County Landfill. 

The primary outfall is 001 which discharges at the bank of the Tioughnioga River. 

The facility is planning the following upgrades/improvements: 
• Supply and installation of new bubble diffusers in aeration tanks. This is currently under 

conceptual design. It is estimated that this work will occur in 2023/2024. 
• Supply and installation of blowers for aeration system. This is under conceptual design. If 

required, it is estimated that this work will occur in 2023/2024. 

  

 
1 State Administrative Procedures Act Section 401(2) and 6 NYCRR 621.11(I) 
2 Pursuant to 6 NYCRR 750-1.18 and NYS Environmental Benef it Permit Strategy (EBPS) 

https://www.dec.ny.gov/enb/enb.html


  
Permittee: City of Cortland  Date: November 8, 2023  v.1.13 
Facility: LeRoy R. Summerson WWTF  Permit Writer: Rashid Ahmed 
SPDES Number: NY0027561  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 5 OF 33 
 
  

The facility accepts wastewater from the following municipalities:  
Municipality POSS # or SPDES # Collection System 

City of Cortland NY0027561 Separate 
City of Cortlandville  NYS700008  Separate 

City of Homer  NYS700012 Separate 
City of McGraw  NYS700014 Separate 

The facility accepts wastewater from the following significant industrial users (SIUs):  

Significant Industrial User (SIU) SIC Code Categorical Reference 
(if applicable to 40 CFR) 

Albany International Inc., Homer, NY 2821  
Ames Linen, Cortland,NY  7213  

Cortlandville Yoghurt/Byrne Hollow Farms, 
Cortland, NY 

2026  

Precision Eforming  3471  
Kik Custom Products  2841  

Pall Trinity Micro  3569  
Cortland County Municipal landfill  4953  

 
The permittee also has known Sanitary Sewer Overflow (SSO) discharges. Type I SSOs are 
classified as permanent emergency overflow structures which are intended only for emergency 
discharges and are typically located at pump stations or the headworks of the treatment plant. 
Discharge from these outfalls is prohibited, with limited exceptions; therefore, these outfalls are 
not included in the permit. Each discharge event is evaluated against emergency discharge 
criteria and must be reported in accordance with the Sewage Pollution Right to Know Act 
(SPRTK). 
 
  



  
Permittee: City of Cortland  Date: November 8, 2023  v.1.13 
Facility: LeRoy R. Summerson WWTF  Permit Writer: Rashid Ahmed 
SPDES Number: NY0027561  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 6 OF 33 
 
  

Site Overview 
Location of facility on the USGS map:  
 

 
 
 
 
  



  
Permittee: City of Cortland  Date: November 8, 2023  v.1.13 
Facility: LeRoy R. Summerson WWTF  Permit Writer: Rashid Ahmed 
SPDES Number: NY0027561  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 7 OF 33 
 
  

Aerial view of the treatment facility and receiving water: 

 
 
  



  
Permittee: City of Cortland  Date: November 8, 2023  v.1.13 
Facility: LeRoy R. Summerson WWTF  Permit Writer: Rashid Ahmed 
SPDES Number: NY0027561  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 8 OF 33 
 
  

Enforcement History 
Currently, the facility is not operating under an Order on Consent. Compliance and enforcement 
information can be found on the EPA’s Enforcement and Compliance History Online (ECHO) 
website. 
 
Existing Effluent Quality 
The Pollutant Summary Table presents the existing effluent quality and effluent limitations. The 
existing effluent quality was determined from Discharge Monitoring Reports submitted by the 
permittee for the period 3/31/2016 to 4/30/2021.  
 
Additional Site-Specific Concerns  
The facility is located in a sole source aquifer. As required by ECL 17-0828, the permittee 
submitted a completed Application Supplement B: Discharges within Sole Source Aquifers form 
identifying the following water purveyors within a three-mile radius of the facility: City of Cortland 
Water Department.  

Receiving Water Information 
The facility discharges via the following outfalls: 

Outfall 
No. 

SIC 
Code Wastewater Type Receiving Water 

001 4952 Treated Municipal and Industrial 
Wastewater  Tioughnioga River, Class B 

 
Reach Description: There are no significant upstream or downstream facilities within proximity 
of Leroy R Summerson WWTF. A minor SPDES facility, Cortland Asphalt Product (NY0244805) 
is located about 2.2 miles upstream of this facility. Another minor facility, Intertek Testing Service 
(NY0108995) is about 0.3 miles downstream of this facility. Neither Cortland Asphalt Product nor 
Intertek Testing Service discharge oxygen demanding substances 

 

https://echo.epa.gov/


  
Permittee: City of Cortland  Date: November 8, 2023  v.1.13 
Facility: LeRoy R. Summerson WWTF  Permit Writer: Rashid Ahmed 
SPDES Number: NY0027561  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 9 OF 33 
 
  

See the Outfall and Receiving Water Summary Table and Appendix for additional information.  

Impaired Waterbody Information  
The (PWL No. 0602-0002) is not listed on the 2018 New York State Section 303(d) List of 